) AVEIN

ABAHTIIMOL

HYPER:/(=1/S]0//BENCH

PuBuilopevoc MNMaykoc Paxiaiwv
(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg Assembly
OuvapuoAdynong instructions
oTn o€Aida 2 on page 5

EEAEEE MAaBe nepioodTepa
SRR g TOV NAyKO

RS
X e
A

: 2 okavapovtag 1o QR
E 4 '

Learn more about the @
bench by

scanning the QR @amila.gr AMILASPORTS

ITEM NO.: 93702 www.amiL3.9r




ANAAYTIKO ZXEAIATPAMMA XYNAPMOAOIHZHZ

\\ 34
) 33
23
o N
29
®\'\ 34 6 19
33
22
33
30
AIZTA EEAPTHMATQN XYNAPMOAOIHZIHX
# | TMX NEPIrPA®H # | TMX MNEPIrPA®OH
1 1 [Kupiwg oKeNETOC 18 2 | Z1poyyuAo Kammdki 50
2 1 [Miow Bdon 19 2 |Terpaywvo kamdaki 50
3 1 [Eumpdc Bdon 20 2 |Terpaywvo kamdaki 60
4 1 [Kdtw cwAivag 21 2 | MapaAANAOYPAUUO KATTAKL
5 1 Meoaiog owArvag 22 4  |Tpiéag
6 1 [Avw cwAivac 23 2 | Tetpaywvog TpIéag
7 1 Kuptdg owAnvag 24 2 | Nafég
8 1 [Bdon pa&ihapiwy 25 1 |Méuoro
9 1 [Ztiptypa modiwv 26 | 4 |Bidec M8x25
10 2 |MA\dka evioxuong 27 4 | Bidec M8x25
11 1 | X1depévioc TpIféac 28 2 |Bidsc M10x20
12 2 |Kamdkia 29 2 |Bids¢ M10x75
13 2 |Kamdkia 30 6 |Bide¢ M10x85
14 2 |Ma&\apla 31 2 |Biés¢M10x105
15 2 |Appwdn mpootaTeuTiKA 32| 4 [Podélec8
16 | 2 |KaAOppata appwdwv 33| 22 [Podélec10
TTPOOTATEUTIKWV 34| 10 [MNa&ipddia acpaleiog M10
17 2 | ZtpoyyuAo Kamdkl 25 35 1 |Nopolo




SYNAPMOAOIHEH m

Brua 1o

5

30

1. Zuvbéote TNV eumpog Paon (3) otov Kupiwg okeAeTod (1) Xpnolpomolwvtag mAdka evioxuong (10),
2 Bidec M10x85 (30), 4 podéhrec 10mm (33) kat 2 ma&ipudadia acpaieiac M10 (34).

2. Xuvbéote TV miow PBdon (2) otov Kupiwg okeAeTSd (1) XpnotyomolwvTag MAAKa evioxuong (10),
2 Bideg M10x85 (30), 4 podélec 10mm (33) kat 2 ma&ipddia acpaleiac M10 (34).

3. ZuvdéoTe Tov KATW OWARva (4) otn urtodoxr Tou oTov KUpiwg oKeAeTO (1) pe Bida M10x105 (31),
2 pobélec 10mm (33) kat ma&ipadt aceaieiag M10 (34).

4. Elodyete Tov Heoaio owArva (5) otov KATw cwAnva (4) Kal OTEPEWOTE ToV UE TTOHONO (35).

Brjua 20

1.2uvdéote TN fAon Twv pa-
ENaplwv (8) oTov Kupiwg
OKeAETO (1) xpnolpomolw-
vtag o1depévio tpiéa (11),
2 Bide¢ M10x20 (28) kat 2
PobEAeC TOMm (33).

2.2uv0£€0TE TOV KUPTO OW-
Anva (7) otn Bdon Twv
pa&haplwv (8) pe 2 Bideg
M10x85 (30), 4 pobéheg
10mm (33) kai 2 ma&ipddia
aoc@aheiag M10 (34).

3. Zuvd£€oTE TOV KUPTO OWAN-
va (7) oto peocaio cwArjva
(5) pe Bida M10x105 (31), 2
pobEéNec T0mm (33) kal ma-
&luadt aopaieiag M10 (34).

4. Eloayete Tov Avw owAriva
(6) otov KupTd CWARva (7)
KOl OTEPEWOTE TOV ME TIO-
poAo (25).




15 _, |

1. 2Ztepewote ta pa&iNdpta (14) otn Bdaon toug (8) pe 4 Bidec M8x25 (27) kat 4 podéec 8mm (32).

2. Yuvdéote 1o otrhiplypa Twv modiwv (9) otov dvw cwAnva (6) pe 2 Bideg M10x75 (29), 4 podéheg
10mm (33) kat 2 ma&ipadia aopaieiag M10 (34).

3. Xnmpwéte appwdn MPOOTATEUTIKA (15) 0Ta AKPA TOU CWARVA OTO Avw HEPOC TOU OTNPIYHATOC TTo-
Suwv (9).

4. TéNoG, O0TEPEWOTE KATIAKIA (13) 0Ta AKPA TOU CWARVA OTO Avw PEPOC Tou oTnpiypatog modiwy (9)
peE 2 Bidec M8x25 (26).



EXPLODED DRAWING

25
O
3 25 13 @ " 18
% \Q \ 34
S LN
K« 33
29
®\'\34 6 19
33
22
33
30
PARTS LIST

# | PCS DESCRIPTION # | PCS DESCRIPTION

1 1 [Main frame 19 2 |Square plug 50

2 1 [Bend base 20 2 | Square plug 60

3 1 |[Flat base 21 2 |Rectangular plug

4 1 [Down tube 22 | 4 [Bushing

5 1 [Middle tube 23 2 | Square bushing

6 1 [Up tube 24 | 2 [Handle foam

7 1 [Bend support 25 1 | Fast pin

8 1 [Cushion support 26 | 4 [Socket screw M8x25

9 1 Leg support 27 4 [Socket cap screw M8x25
10 | 2 |Reinforcement plate 28 2 | Socket cap screw M10x20
11 1 [lron bushing 29 2 | Socket cap screw M10x75
12 2 | Sheathing 30 6 [Socketcap screw M10x85
13 2 | Big sheathing 31 2 | Socket cap screw M10x105
14 | 2 |Cushion 32| 4 [Washer8
15 2 |Foam roller 33 | 22 [Washer10
16 | 2 |Form cover 34| 10 [LocknutM10
17 2 |Round plug 25 35 1 | Fast pin
18| 2 |Round plug 50




m ASSEMBLY

Step 1

5

30

1. Attach flat base (3) and reinforcement plate (10) to main frame (1) using two screws M10*85 (30),
four washers 10mm (33) and two lock nuts M10 (34).

2. Attach bend base (2) and reinforcement plate (10) to main frame (1) using two screws M10%*85
(30), four washers 10mm (33) and two lock nuts M10 (34).

3. Attach down tube (4) to bracket on main frame (1) using screw M10%*105 (31), two washers 10mm
(33) and lock nut M10 (34).

4. Insert middle tube (5) into port of down tube (4) and secure with fast pin (35).

Step 2

1. Attach cushion suport (8)
to the main frame (1) using
iron bushing (11), two
screws M10%20 (28) and
two washers T0mm (33).

2. Attach bend support (7) to
cushion support (8) using
two screws M10%*85 (30),
four washers 10mm (33)
and two lock nuts M10
(34).

3. Attach bend support (7)
to middle tube (5) using
screw M10*105 (31), two
washers T0mm (33) and
lock nut M10 (34).

4. Insert up tube (6) into port
of bend support (7) and
secure with fast pin (25).




Step 3

14

15 g‘\

1. Attach cushions (14) to cushion support (8) using four screws M8%*25 (27) and four washers 8mm
(32).

2. Attach leg support (9) to up tube (6) using two screws M10*75 (29), four washers 10mm (33) and
two lock nuts M10 (34).

3. Push foam rollers with covers (15) onto each side of foam tube on leg support (9)

4. Attach big sheathings (13) to foam tube on leg support (9) using two screws M8*25 (26).



AZKHZEIZ MPOOEPMANZHX

Eva owoté mpdypauua doknong amotesital amd mpobépuavan, agpofikr doknon kai xaAdpwon. EkteAéote o
npdypauua oto 0voAd Tou 2 1, mpoTiudtepa, 3 popéc Ty fGoudda, xarapwvovtag uia nuépa avdueoa. Metd
1 amé UEPIKOUG urves Ba Umopeite va au€oete Tn ouxvoTnTa Twv AoKRoEWv oag o€ 4 1 5 popéc v efdoudda. H
npobépuavon eivai éva Baciko Kopudti Tou mpoypdupatog kai 6ev Ba mpémel va tnv mapaleimete. Mpoetoiuddel To
OWHa 0ag yla Mo KOUPAOTIKEG AOKATEIC e To va Bepuaivel kat Slateivel Toug pUee aag, avédvovtag Ty KukAopopia
TOU aiatog Kai Tov kapdiakd pubud Kai aTéAvovtag meploadtepo ofuy6vo oToug UG oag. Emavardfete autég Tic

QOKAOEIG OTO TENOG TOU TIPOYPAUMATOG YIa VA UEIWOETE OTO eAdyioTo Suvatd mpofBAriuata puikwv mévwv. Xag mpo-

TEIVOULIE TIC AKOAOUOEC AOKNTEIG:

1. Tévtwpa tetpaképalwv: Me 1o Seéi xépt oTnpiyTeite 0TOV TOiKO EVW ALyieTe

70 aploTepd mOSI MPOC TA TTOW Kal TO KPATdTe He To AMo ¥épt. Mpoomabriote

va huyioete 1o mOdL 000 MePIocdTEPO Unopeite. Meivete otn Béon autr yia 15

Seutepohenta. Emavaldpete yia to Se&i modL.

2. Acknon npocaywywv: Kabiote katw palevovtag Ta modia PmpooTd, €xo-

VTOG AUYIOEL T yOVaTa KAl EVWVOVTAG TIC TTATOVOEC. EMETa [UE TOUC AYKWVES

MEOTE Ta YOvaTa P0G TO MATWHA. EKTENéDTE 15 emavaAqPelC.

3. Ayytypa ota daxtula tou modiou: Avyiote Tn péon olyd-olyd mpog ta

EUMPOG EXOVTAG ENAPPWE AUYIoUEVA TA YOVATA KAl KE Ta XEPLA 0O Va TEVOLY va

mdoouv Ti¢ HUTEG Twv Modlwv oac. Meivete otnv Béon autr yla 15 deutepdAenTa.
4. Acknon Siképalwv (moduwv): Kabriote éxovtag 1o Se&i modI Teviwuévo UMPOoTd Kal To aploTepd Halepévo Pe To TTENUA TOU va
KOMdel 010 6ei mOdL. TKOYTE UMPooTd mpoomabwvtag va mdAcete Ta SAXTUNA Tou Teviwpévou modiov. EkteNéote 15 emavoliPelc.
ZEKOUPAOTEITE yla Aiyo Kal emavaldBeTe pe To ANNO TTOSL TEVTWpEVO.
5. Awatacn Aaipov (Pohdpiopa Kepahiov): Kheivete To ke@dAt mpog Ta 6e€1d viwBovtag Tn Sidotaon tng
AoKNoNG 0TNV aploTepr MAeUPA Tou Aatpov. Emerta ekteNéoTe amd v avtifetn mieupd. X1o Téhog pifte To
KEPANL e Mial ETAVAANYN TIPOC TA EUMTPAC Kall I TIPOC TA TTOW.
6. Avackwpa ‘Quwv: InKWote Tov 6l wuo oo Mo KovTd pmopeite wote va mAnolddel To auti oac. Emeta
EKTENEOTE TNV {610l AOKNON pE ToV aploTePO wpo. H kivnon tng doknong Ba mpémel va yivetal o€ apyd pubpo.
7. Avaraon Axileov Tévovta: H doknon auth yivetat pe tn BonBeta toixou,
Tov omoio méLeTe pe Ta xépla oac. To Se&i modt ivat Auyiopévo oTo yovato Kal
TO aPIOTEPS TEVTWEVO TIPOC TA THOW, TA MEAUATA Kal Twv Suo ModIWV £@a-
TTOpEVa P To €6agoc, Emerta emavaldBete Tnv doknon avtifeta.
8. Aiataon MAevpwv: Balte Ta xépla TNV avdtaon Kal mpoomabroTe e To
aplOTEPS XEPL TEVIWHEVO VA TO AVACNKWOETE 000 MO YNAA UMTOPEITE, WOTE
Va VIWOETE TO TPARNYHA 0TV aploTepr} oag mMAeupd. Emavadfete Kat yia 1o
Oelixépl.

WARM-UP EXERCISES

A proper workout consists of warm-up, aerobic exercise and relaxation. Repeat the program 2 or,
preferably, 3 times a week, relaxing one day in between. After a few months you will be able to
increase the frequency of your workouts to 4 or 5 times per week. Warming up should be a key part
of your exercise, something not to be missed. It prepares your body for more strenuous exercises by
warming and stretching your muscles, increasing blood circulation and heart rate and sending more
oxygen to your muscles. Repeat these exercises after your workout to minimize muscle soreness. We
suggest the following exercises:
1. Quadriceps stretch: Lean against the wall using your right hand while bending your left leg
backwards and holding it with the other hand. Try to bend the leg as much as you can. Hold this
position for 15 seconds. Repeat for the right leg.

2. Adductor stretch: Sit down pulling your feet towards you, knees bent and the soles

pressed together. Then use your elbows to press your knees towards the floor. Perform 15

repetitions.

3. Touch your toes: Bend your waist slowly forward with your knees slightly bent and your
7 hands trying to grip the toes. Hold this position for 15 seconds.

4, Hamstring stretch exercise: Sit with your right leg outstretched towards the front and the

left one tucked in with the sole touching the right leg. Lean forward trying to grab the toes of

the outstretched foot. Perform 15 repetitions. Rest for a while and repeat with the other leg

outstretched.

5. Neck stretching (Head rolling): Tilt your head to the right, feeling the stretching of the left

side of the neck. Then tilt your head towards the other side. Finally, tilt the head once forward

and once backwards.
6. Shoulder lift: Raise your right shoulder as close as you can to your ear. Repeat with the left
shoulder. This exercise should be performed at a slow pace.
7. Achilles tendon stretch: This exercise is performed by leaning on a wall, which you press
with your hands. The right foot should be bent at the knee and the left one stretched backwards,
the soles of both feet touching the ground. Repeat the exercise by reversing the feet.
8. Side stretching: Stretch your hands upwards and try to lift your left outstretched hand as high as possible, so that
you feel your left side being pulled. Repeat for the right hand.

sport
Aiaveperal ané tnv EAAIKO ZIMOP MON. A.E.E.
Distributed by ELDICO SPORT SA
eMail: support@eldico.gr ¢ Web Site: eldico.gr




